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Appendix A: DTS Bandwidth
Test Result
DTS BW o .
TestMode | Antenna | Frequency[MHZz] (MHz] FL[MHz] | FH[MHZz] | Limit{MHZz] | Verdict
4
2412 9.08 2407.44 2416.52 0.5 PASS
11B Ant1 2437 9.56 2431.96 2441.52 0.5 PASS
2462 9.56 2456.96 2466.52 0.5 PASS
2412 16.40 2403.80 2420.20 0.5 PASS
11G Ant1 2437 16.44 2428.72 2445.16 0.5 PASS
2462 16.44 2453.76 2470.20 0.5 PASS
2412 17.16 2403.44 2420.60 0.5 PASS
11N20SISO Ant1 2437 16.96 2428.44 2445.40 0.5 PASS
2462 17.08 2453.44 2470.52 0.5 PASS
2422 33.28 2405.36 2438.64 0.5 PASS
11N40SISO Ant1 2437 33.60 2420.04 2453.64 0.5 PASS
2452 33.60 2435.04 2468.64 0.5 PASS
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Appendix B: Occupied Channel Bandwidth
Test Result
TestMode | Antenna Channel OC8 FL[MHZ] FH[MHz] | LimitfMHz] | Verdict
Frequency[MHz] [MHZ]
2412 12.947 | 2405.5265 | 2418.4735 - -
11B Ant1 2437 12.947 | 2430.4466 | 2443.3936 -— -—
2462 13.107 | 2455.3666 | 2468.4735 -— -—
2412 16.663 | 2403.6484 | 2420.3117 -— -—
111G Ant1 2437 16.743 | 2428.5285 | 2445.2717 - -
2462 16.703 | 2453.5684 | 2470.2717 - -
2412 17.383 | 2403.3287 | 2420.7113 -— -—
11N20SISO Ant1 2437 17.423 | 2428.2088 | 2445.6314 - -
2462 17.423 | 2453.2488 | 2470.6713 - -
2422 34.765 | 2404.6573 | 2439.4226 - -
11N40SISO Ant1 2437 34.765 | 2419.4975 | 2454.2627 - -
2452 34.845 | 2434.4975 | 2469.3427 - -
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Appendix C: Maximum conducted output power

Test Result Peak

Test Frequenc Feak Result Limit Gain | EIRP E_IR!D .

e Antenna yIMHZ] power (dBm] [dBm] (0Bi] | [dBm] Limit Verdict
[dBm] [dBm]

2412 17.12 17.12 <30.00 | 3.04 | 20.16 | <36.00 PASS
11B Ant1 2437 20.23 20.23 | <30.00 | 3.04 | 23.27 | <36.00 PASS
2462 19.55 19.55 | <30.00 | 3.04 | 22.59 | <36.00 PASS
2412 15.24 15.24 | <30.00 | 3.04 | 18.28 | <36.00 PASS
11G Ant1 2437 18.81 18.81 <30.00 | 3.04 | 21.85 | <36.00 PASS
2462 18.45 18.45 | <30.00 | 3.04 | 21.49 | <36.00 PASS
2412 15.25 15.25 | <30.00 | 3.04 | 18.29 | <36.00 PASS
11N208I Ant1 2437 18.80 18.80 | <30.00 | 3.04 | 21.84 | <36.00 PASS
80 2462 18.49 18.49 | <30.00 | 3.04 | 21.53 | <36.00 PASS
2422 15.91 15.91 <30.00 | 3.04 | 18.95 | <36.00 PASS
11N408I Ant1 2437 17.93 17.93 | <30.00 | 3.04 | 20.97 | <36.00 PASS
80 2452 17.67 17.67 | <30.00 | 3.04 | 20.71 | <36.00 PASS
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Appendix D: Maximum power spectral density

Test Result
TestMode Antenna Frequency[MHz] | Result{[dBm/3-100kHz] | Limit{[dBm/3kHz] | Verdict
2412 -13.19 <8.00 PASS
11B Ant1 2437 -9.7 <8.00 PASS
2462 -10.43 <8.00 PASS
2412 -20.78 <8.00 PASS
11G Ant1 2437 -17.37 <8.00 PASS
2462 -17.81 <8.00 PASS
2412 -20.06 <8.00 PASS
11N20SISO Ant1 2437 -16.51 <8.00 PASS
2462 -16.96 <8.00 PASS
2422 -20.29 <8.00 PASS
11N40SISO Ant1 2437 -18.44 <8.00 PASS
2452 -18.65 <8.00 PASS




@ CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2023-0025-RF1-Al Page 23 of 60

Test Graphs

11B_Ant1_2412
Spectrum

oo
v
Ref Level 20.00 dBm Offset 9.36 dB & RBW 3 kHz

J ALt 30dB SWT 3.2 ms @ VBW 10 kHz
Count 100/100

@ 1Pk Yiew

Mode &uto FFT

M1[1] 13.19 dBm)|

2.412888330 GHz|
10 dB

odem

-10 di

-20 dBm

-30 dBm—j

-40

0 dB

CF 2.412 GHz 30000 pts
-

) QD we

Span 18.16 MHz
1

Date: 23.DEC.2023 15:53:14

11B_Ant1_2437

Spectrum =
Ref Level 20.00 dBm Offset 9.56 dB & RBW 3 kHz
| ALt 30de SWT 3.2ms @ VBW 10kHz Mode Auto FFT
Count 100/100
@ 1Pk View
M1[1] 9.70 dBm)|
2.435231720 GHz|
10 dg
0dBm

CF 2.437 GHz 30000 pts
-

Span 19.12 MHz
1

) HHRNED W

Date: 23.DEC.2023 15:54:52

11B_Ant1_2462




@ CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2023-0025-RF1-Al

Page 24 of 60

Spectrum

&

| Att
Count 100/100

Ref Level 20.00 dém
30 de

Offset 9.56 d& @ RBW 2 kHz

SWT 3.2ms @ VBW 10kHz Mode Auto FFT

@ 1Pk View

10 dém

M1[1]

10.43 dBm
2.460229170 GHz|

0dem

-10 dBm

-70 dBm

CF 2.462 GHz

30000 pts

-

) QAR e

Date: 23.DEC.2023

15:56:17

Span 19.12 MHz
1

11G_Ant1_2412

Spectrum

(®)

Ref Level 20.00 dBm
| ALt 30 dB
Count 100/100

Offset 39.36 dB & RBW 3 kHz

SWT 5.1ms @ VBW 10 kHz Mode 4uto FFT

@ 1Pk View

10 dg

M1[1]

20.78 dBm
2.41915200 GHz|

0dBm

-10 di

-20 dB

M1

-30 d

-40 dBm

CF 2.412 GHz

30000 pts

-

) HHRNED W

Date: 23.DEC.2023

15:57:55

Span 32.8 MHz
1

11G_Ant1_2437




@ CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2023-0025-RF1-Al

Page 25 of 60

Spectrum

&

Ref Level 20.00 dém
| Att 30 de
Count 100/100

Offset 9.56 d& @ RBW 2 kHz
SWT 5.1ms & VBW 10 kHz

Made Auto FFT

@ 1Pk View

M1[1]
10 dém

17.37 dBm)|
2.43603720 GHz|

0dem

-10 dBm

M1

-20 d

-30 dBm

-40 d

-50 dB

-70 dBm

CF 2.437 GHz 30000 pts
-r

{ J

23.DEC.2023

Date: 15:59:45

Span 32.88 MHz
1

11G_Ant1_2462

Spectrum

(®)

Ref Level 20.00 dBm
| ALt 30 dB
Count 100/100

Offset 9.56 dB & RBW 3 kHz

SWT 5.1ms @ VBW 10 kHz Mode 4uto FFT

@ 1Pk View

M1[1]
10 dg

17.81 dBm)|
2.46103610 GHz|

0dBm

-10 di

M1
-20 dB

-30 d

-40 dBm

-50 d

-70.d

CF 2.462 GHz 30000 pts

-

J

Date: 23.DEC.2023 16:01:17

Span 32.88 MHz
1

11N20SISO_Ant1_2412




@ CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2023-0025-RF1-Al Page 26 of 60

Spectrum u%:

Ref Level 20.00 dem Offset 9.36 dB @ RBW 3 kHz

| Att 30de SWT 5.1ms @ VBW 10kHz Mode Auto FFT
Count 100/100

@ 1Pk View

m1[1] 20.06 dBm
2.41855570 GHz|
10 dém

0dem

-10 dBm

-50 dB

-60 dBm—j

-70 dBm

CF 2.412 GHz 30000 pts Span 34.32 MHz
-r —————————————

) QAR e

Date: 23.DEC.2023 16:02:54

11N20SISO_Ant1_2437

Spectrum =

Ref Level 20.00 dBm Offset 9.56 dB & RBW 3 kHz
| ALt 30de SWT 5.1ms @ VBW 10 kHz
Count 100/100

@ 1Pk View

Mode Auto FFT

Mi[1] 16.51 dBm)|
2.43043370 GHz
10 dg

0dBm

Hll"l[rl"‘!ul

CF 2.437 GHz 30000 pts Span 33.92 MHz
nig P

) QD we

Date: 23.DEC.2023 16:04:44

11N20SISO_Ant1_2462




@ CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2023-0025-RF1-Al Page 27 of 60

Spectrum u%:

Ref Level 20.00 dem Offset 9.56 dB @ RBW 3 kHz

| Att 30de SWT 5.1 ms & VBW 10 kHz
Count 100/100

@ 1Pk View

Made Auto FFT

m1[1] 16.96 dBm
2.45543270 GHZ|
10 dBm

0dem

-10 dBm

-70 dBm

CF 2.462 GHz 30000 pts Span 34.16 MHz
-r ——————————————

) QAR e

Date: 23.DEC.2023 16:06:32

11N40SISO_Ant1_2422

Spectrum =

Ref Level 20.00 dBm Offset 9.36 dB @ RBW 3 kHz

| ALt 30de SWT 9.5 ms @ VBW 10 kHz
Count 100/100

@ 1Pk View

Mode Auto FFT

Mi[1] 20.29 dBm)|
2.42979310 GHZ|
10 dg

0dBm

CF 2.422 GHz

-

30000 pts

) A e

Span 66.56 MHz
1

Date: 23.DEC.2023 16:08:11

11N40SISO_Ant1_2437




@ CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2023-0025-RF1-Al

Page 28 of 60

Ref Level 20.
| Att
Count 100/100

Spectrum

&

00 dem
30 de

Offset 9.56 d& @ RBW 2 kHz

SWT

9.5ms @ VBW 10 kHz Mode Auto FFT

@ 1Pk View

10 dém

M1[1]

18.44 dBm)|
2.43352910 GHz|

0dem

-10 dBm

-20 d

-30 dBm

-40 d

-50 dB

-60 dem

-70 dBm

CF 2.437 GHz

30000 pts

-

]

Date: 23.DEC.2023

16:10:20

Span 67.2 MHz
1

11N40SISO_Ant1_2452

| ALt
Count 100/100

Spectrum

(®)

Ref Level 20.00 dBm

30 dB

Offset 9.56 dB & RBW 3 kHz

SWT

9.5 ms @ VBW 10kHz Mode Auto FFT

@ 1Pk View

10 dg

M1[1]

18.65 dBm)|
2.44852690 GHz|

0dBm

-10 di

-20 dB

M1

-30 d

-40 dBm

-50 d

-60 dBm.

CF 2.452 GHz

30000 pts

-

J

Date: 23.DEC.2023

16:1

Span 67.2 MHz
1




@\@ CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2023-0025-RF1-Al

Appendix E: Band edge measurements

Page 29 of 60

Test Result
Antenn | ChNam | Frequency[MH RefLevel[dB Result[dB | Limit[dBm | Verdic
TestMode
a e z] m] m] ] t
Low 2412 2.39 -46.93 <-17.61 PASS
11B Ant1
High 2462 5.04 -46.13 <-14.96 PASS
Low 2412 -5.69 -42.75 <-25.69 PASS
11G Ant1
High 2462 -2.84 -45.98 <-22.84 PASS
11N20SIS Ant1 Low 2412 -6.51 -44.95 <-26.51 PASS
n
(0] High 2462 -2.83 -45.83 <-22.83 PASS
11N40SIS Ant1 Low 2422 -8.06 -46.68 <-28.06 PASS
n
(0] High 2452 -6.69 -45.41 <-26.69 PASS
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